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DESigI’)Ed in 2021 Clinical suspicion of tinea(®) ¢ - Hospital management (too little data available
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App_end ICES ) I.Drobablllllstlc;reatme.:r.\t . Terbinafine (TBF) for 6 weeks Itraconazole (ITC) for 6 weeks®
(1) Cllnlca.l . . . (/fno specimen collected or awaiting spec:men? (% tablet, once a day, with meal) (1 capsule, once a day, outside meals)
characteristics of tinea Terbinafine (TBF) for 4 weeks (tablet, once a day, with meal) 62.5 mg/day 100 mg/day
capitis ) 10 to 20 kg: 62.5 mg/day In case of difficulty swallowing capsules,
(2) Recommendations 21 to 40 kg: 125 mg/day TBF for 6 weeks, dose adapted to weight
for children under 10 kg > 40 kg: 250 mg/day
(3) Guidelines for
treatment with y v
terbinafine and + Topical treatment 1 to 2 x/day for 4 weeks + associated measures?)
itraconazole
(4) Associated measures
(5) Recommendations in
case of treatment v
failure at 4-6 weeks Clinical check-up at the end of treatment
(+ results of laboratory culture if specimen collected)
A
- Trichophyton: stop TBF 4 = Differential diagnosis?
- Microsporum: continue TBF for 2 weeks | | Improvement/ No improvement/ N = Adherence to treatment?
(< 20 kg) OR switch to ITC capsule for recovery worsening = Resistance?
2 weeks (= 20 kg) = Hospital management(s)

>I<And children 2 20 kg unable to swallow solid oral dosage forms.



